
27

EXPLODED VIEW



28

PARTS LIST

	 ITEM NO.	 PART NO.	 DESCRIPTION	 QTY
	 1	 311021165	 Upper handle assembly	 1
	 3	 32208250	 Screw M5x30	 1
	 4	 33323250-1	 Bail stop	 1
	 5	 3220439	 Lock nut M5	 5
	 6	 33305469-11	 Bail switch	 1
	 7	 311011165	 Switch box assy.	 1
	 8	 33302463-4A	 Lower handle	 1
	 9	 31101475	 Cam lock assy.	 2
	 10	 34106467	 Knob	 4
	 12	 341081165	 Cable clamp	 2
	 13	 3220435	 Screw M5x15	 6
	 14	 33905470	 Torsion spring (battery door) 	 1
	 15	 33904470	 Pressure spring (battery door) 	 1
	 16	 33203470	 Axle (battery door)	 1
	 17	 34105488-3	 40V handle	 1
	 18	 34103488	 Battery door	 1
	 19	 34102488-4	 Battery housing	 1
	 20	 34106976	 Insert block	 1
	 21	 34104488	 40V battery holder	 1
	 22	 32210302A	 Screw (ST3.5x12)	 4
	 23	 31201470	 Key	 1
	 24	 34101487-4	 Motor cover	 1
	 25	 3220245	 Screw (ST5x20-C)	 4
	 26	 34107470	 Key holder	 1
	 27	 36502487	 Cord assy.	 2
	 28	 32201441	 Screw (ST3.5x10-C)	 2
	 29	 32204113	 Screw (ST4.2x20-C)	 4
	 30	 3220131A	 Screw M4x20	 2
	 31	 361011171	 Motor	 1
	 32	 32208261	 Nut M8	 3
	 33	 34105467-2	 Motor holder	 1
	 34	 362011165A	 PCB board	 1
	 35	 32200135	 Bolt and washer M6x25	 3
	 36	 3220406	 Bolt M8x16	 3
	 37	 34104467	 Side discharge cover assy.	 1
	 38	 34103467	 Side discharge chute	 1
	 39	 33307250A	 Bolt M6x8	 2
	 40	 31301487-3	 Deck	 1



29

PARTS LIST

	 ITEM NO.	 PART NO.	 DESCRIPTION	 QTY
	 41	 34106488-5	 Wheel cover	 4
	 42	 3290135	 Pin	 5
	 43	 3220898	 Washer	 8
	 44	 34103486-1	 7” wheel	 2
	 45	 33902487	 Front wheel axle	 1
	 46	 32206250	 Screw M5x12	 4
	 47	 34103238-1	 Rear baffle	 1
	 48	 32210234	 Screw ST6.3x12-F	 3
	 49	 32205234	 Screw ST6.3*16-F	 4
	 50	 33302234-8	 Link bar	 1
	 51	 33312234	 Spring	 1
	 52	 34101467	 Rear shield	 1
	 53	 3221237	 Lock nut M4	 2
	 54	 3330490-1	 Wire clip	 2
	 55	 3220518	 Screw M4x12	 2
	 56	 33903487	 Rear wheel axle	 1
	 57	 34102486-1	 10” wheel	 2
	 60	 311041165	 Height adjustment lever assembly	 1
	 61	 33401222	 Torsion spring	 1
	 62	 3290506	 C-clip	 2
	 63	 32207234	 Bolt	 4
	 64	 33313234	 Torsion spring (Right)	 1
	 65	 33904234-6	 Height adjustment plate (Right)	 1
	 66	 32910131	 Nut M10	 4
	 67	 33310234	 Torsion spring (Left)	 1
	 68	 33905234-2	 Height adjustment plate (Left)	 1
	 69	 33201234	 Rear cover rod	 1
	 70	 34101234-2	 Rear cover	 1
	 71	 34106463-2	 Mulch plug	 1
	 72	 31104975	 40V 146Wh Battery	 1
	 73	 3221037A	 Nut M10x1.25	 1
	 74	 3331435A	 Spacer	 1
	 75	 3410535	 Blade insulator	 1
	 76	 33301487-1	 Blade	 1
	 77	 34117470	 Blade holder	 1
	 78	 3320238A-4	 Spindle bushing	 1
	 79	 311031165	 Catcher bag assembly	 1
	 80	 31102980	 Charger	 1
	 81	 31103976	 40V 73Wh Battery	 1



TOLL-FREE HELPLINE: 1-888-90WORKS (888.909.6757)

Rev: 01 (03-26-14) Printed in China on 100% Recycled Paper




